

Rebornブロック 圧縮強度試験成績書

徳島県美馬市脇町字曾江名359-12
有限会社 松尾建材
TEL (0883) 52-0269
TEL (0883) 53-7166

番号	採取年月日	材齢	強度 (N/mm ²)			平均値 (N/mm ²)
			①	②	③	
1	2025/08/18	28	14.6	16.3	16.9	16.0
2	2025/08/20	28	18.1	18.2	17.3	17.9
3	2025/08/21	28	14.9	16.9	16.3	16.0
4	2025/08/22	28	16.0	16.3	15.3	15.9
5	2025/08/26	28	16.6	16.6	16.9	16.7
6	2025/08/27	28	13.2	14.6	15.4	14.4
7	2025/08/29	28	17.8	19.5	18.7	18.7
8	2025/09/01	28	19.6	22.0	19.2	20.3
9	2025/09/02	28	20.8	19.9	19.9	20.2
10	2025/09/03	28	21.6	21.0	18.0	20.2
11	2025/09/04	28	18.2	18.2	17.7	18.0
12	2025/09/05	28	17.4	18.5	12.0	16.0
13	2025/09/08	28	18.6	21.0	20.1	19.9
14	2025/09/11	28	18.2	17.2	15.7	17.0
15	2025/09/12	28	15.9	17.2	18.8	17.3
16	2025/09/17	28	16.6	20.0	18.0	18.2
17	2025/09/18	28	19.1	18.5	19.2	18.9
18	2025/09/26	28	20.2	17.8	20.6	19.6
19	2025/09/30	28	18.5	18.2	20.0	18.9
20	2025/10/01	28	17.4	16.7	16.3	16.8
21	2025/10/02	28	18.5	18.2	16.3	17.7
22	2025/10/03	28	15.2	18.5	19.5	17.7
23	2025/10/10	28	18.8	17.6	19.5	18.6
24	2025/10/14	28	18.0	18.3	18.7	18.3
25	2025/10/27	28	18.0	18.6	16.3	17.6
26	2025/10/28	28	16.2	11.6	12.7	13.5
27	2025/10/29	28	19.1	17.2	19.1	18.5
28	2025/11/12	28	20.2	18.3	19.5	19.4
29	2025/11/26	28	22.5	19.2	23.9	21.9
30	2025/12/01	28	21.3	23.4	20.5	21.7

